

Bangladesh Textile Mills Corporation
 Quality Control Department
 BTMC Bhaban
 7-9, Kawranbazar, Dhaka-1215.

Ref. No.24.03.0000.104.27.112.18-

Dated: 16-04-2018

To,
 P.I Spins,
 Tanbazar Narayanganj.

Subject: Test Report of 01 (one) No Yarn Sample.

TEST RESULTS OF YARN

Sl. No.	Nominal Count	ACTUAL			USTER RESULT			
		Count	C.S.P	T.P.I	U%	Thin places/ 1000 m.	Thick places/ 1000 m.	Neps/ 1000 m.
01.	Sample-1	Max: 49.09	3703	-	-	-	-	-
		Min: 48.72	3682	-				
		Avg: 48.91	3692	-				
		Max:						
		Min:						
		Avg:						
		Max:						
		Min:						
		Avg:						
		Max:						
		Min:						
		Avg:						
		Max:						
		Min:						
		Avg:						


Asstt. Quality control officer


Manager (Production)


D.G.M(Q.C)


General Manager (Tech)